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1. GENERAL INFORMATION

1.1 EUT Description

EUT Type Mobile Phone
Hardware Version HO1
Software Version V01

GSM/GPRS/EDGE/WCDMA/HSPA/LTE
EUT supports Radios application | WLANZ2.4GHz 802.11b/g/n (HT20/HT40)
Bluetooth VV3.0+EDR / Bluetooth V4.0LE

Multi Slot Class GPRS: Multi slot Class12, EGPRS: Multi slot Class12

GSM 850MHz:
Tx: 824.2 - 848.8MHz (at intervals of 200kHz);
Rx: 869.2 - 893.8MHz (at intervals of 200kHz)
GSM 1900MHz:
Tx: 1850.2 - 1909.8MHz (at intervals of 200kHz);
Rx: 1930.2 - 1989.8MHz (at intervals of 200kHz)
WCDMA 850MHz
Frequency Range Tx: 826.4 - 846.6MHz (at intervals of 200kHz);
Rx: 871.4 - 891.6MHz (at intervals of 200kHz)
WCDMA 1700MHz
Tx: 1712.4 - 1752.6MHz (at intervals of 200kHz);
Rx: 2112.4 - 2152.6MHz (at intervals of 200kHz)
WCDMA 1900MHz
Tx: 1852.4 - 1907.6MHz (at intervals of 200kHz);
Rx: 1932.4 - 1987.6MHz (at intervals of 200kHz)

GSM 850: 32.57dBm
GSM 1900: 29.18dBm
EDGE 850: 32.50d0Bm
EDGE 1900: 29.12dBm
WCDMA 850: 22.95dBm
WCDMA 1900: 22.73dBm
WCDMA 1700: 22.50dBm

Maximum Output Power to
Antenna

GSM / GPRS:GMSK
EDGE:GMSK / 8PSK
Type of Modulation WCDMA: QPSK(Uplink)
HSDPA:QPSK(Downlink)
HSUPA:QPSK(Uplink)

Antenna Type Monopole Antenna
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Note: The EUT is a Mobile Phone, it contains two models, they are L52 and L52a. They have the
same size, appearance and internal structure, and the only difference is the model number.

1.2 Maximum ERP/EIRP Power,

Frequency Tolerance,

and Emission

Designator
Svster Type of Emission F;;?:::g Maximum
y Modulation Designator ERP/EIRP(W)
(ppm)

GSM 850 GMSK 246KGXW 0.03 0.998
GSM 1900 GMSK 246KGXW 0.03 0.454
EDGE 850 8PSK 246KG7W 0.03 0.931
EDGE 1900 8PSK 250KG7W 0.03 0.441

WCDMA 850
RMC 12.2Kbps QPSK AM24FOW 0.03 0.132
WCDMA 1900
RMC 12.2Kbps QPSK 4AM26FOW 0.03 0.123
WCDMA 1700
RMC 12.2Kbps QPSK 4AM26FOW 0.03 0.123
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1.3 Test Standards and Results

1. 47 CFR Part 2, 22(H), 24(E), 27(L)

2. ANSI / TIA/ EIA-603-D-2010

3. FCC KDB 971168 D01 Power Meas. License Digital Systems v02r02

Remark:

1. All test items were verified and recorded according to the standards and without any deviation

during the test.

2. This EUT has also been tested and complied with the requirements of FCC Part 15, Subpart B,

recorded in a separate test report.

Test detailed items/section required by FCC rules and results are as below:

Section . _
No. FCC Description Limit Result
1 2.1046 Conducted Output Power Reporting Only PASS
24.232(d) .
2 <
27.50(d) Peak to Average Radio 13dBm PASS
2.1049
22.917(b) ) _ .
3 24.238(b) Occupied Bandwidth Reporting Only PASS
27.53(Q)
2.1055
22.355
ili <=+2
4 24,935 Frequency Stability +2.5ppm PASS
27.54
2.1051
22.917 Conducted Out of Band <43+10log10
5 . PASS
24.238 Emissions (P[Watts])
27.53
2.1051
22.917 <43+10log10
6 Band E PA
24.238 and Edge (P[Wiatts]) SS
27.53
22.913 Effective Radiated Power <7Watts PASS
24.232 Equwglent Isotropic <2Watts PASS
7 Radiated Power
27.50(d) Effective Radiated Power <1Watts PASS

CCIC-SET/T (00)
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2.1053
22.917 i i
g Radlateq S.purlous < 43+10log10 PASS
24.238 Emissions (P[Watts])
27.53

1.4  Test Configuration of Equipment under Test

Antenna port conducted and radiated test items were performed according to KDB 971168
D01 Power Meas. License Digital Systems v02r02 with maximum output power.

Radiated measurements were performed with rotating EUT in different three orthogonal test
planes to find the maximum emission.

Radiated emissions were investigated as following frequency range:

1. 30 MHz to 9000 MHz for GSM850 and WCDMA Band V.
2. 30 MHz to 20000 MHz for GSM1900 and WCDMA Band I1.
3. 30 MHz to 18000 MHz for WCDMA Band IV
All modes and data rates and positions were investigated.
Test modes are chosen to be reported as the worst case configuration below:

Test Modes
Band Radiated TCs Conducted TCs
GSM Link GSM Link
GSM 850 i .
EDGE Link EDGE Link
GSM Link GSM Link
GSM 1900 ) )
EDGE Link EDGE Link
WCDMA Band V RMC 12.2Kbps Link RMC 12.2Kbps Link
WCDMA Band |1 RMC 12.2Kbps Link RMC 12.2Kbps Link
WCDMA Band 1V RMC 12.2Kbps Link RMC 12.2Kbps Link

Note: The maximum power levels are chosen to test as the worst case configuration as follows:
GSM mode for GMSK modulation,

EDGE multi-slot class 8 mode for 8PSK modulation,

RMC 12.2Kbps mode for WCDMA band V,

RMC 12.2Kbps mode for WCDMA band |1

RMC 12.2Kbps mode for WCDMA band 1V, only these modes were used for all tests.
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1.5 Measurement Results Explanation Example

For all conducted test items:

The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor
between EUT conducted output port and spectrum analyzer. With the offset compensation, the
spectrum analyzer reading level is exactly the EUT RF output level.

The spectrum analyzer offset is derived from RF cable loss and attenuator factor.

Offset = RF cable loss + attenuator factor.
Following shows an offset computation example with cable loss 7dB and 10dB attenuator.

Example:

Offset (dB) = RF cable loss(dB) + attenuator factor(dB).
=7+10=17 (dB)

1.6 Facilities and Accreditations

1.6.1 Test Facilities

CNAS-Lab Code: L1659

CCIC Southern Electronic Product Testing (Shenzhen) Co., Ltd. CCIC is a third party testing
organization accredited by China National Accreditation Service for Conformity Assessment (CNAS)
according to ISO/IEC 17025. The accreditation certificate number is L1659. A 12.8*6.8*6.4 (m) fully
anechoic chamber was used for the radiated spurious emissions test.

FCC-Registration No.: 406086

CCIC Southern Electronic Product Testing (Shenzhen) Co., Ltd. EMC Laboratory has been registered
and fully described in a report filed with the FCC (Federal Communications Commission). The
acceptance letter from the FCC is maintained in our files. Registration 406086, Renewal date Nov. 19,
2011, valid time is until Nov. 18, 2014.

IC-Registration No.: 11185A-1

CCIC Southern Electronic Product Testing (Shenzhen) Co., Ltd. EMC Laboratory has been registered
by Certification and Engineering Bureau of Industry Canada for the performance of radiated
measurements with Registration No. 11185A-1 on July. 15, 2013, valid time is until July. 15, 2016.

1.6.2 Test Environment Conditions

During the measurement, the environmental conditions were within the listed ranges:

Temperature (°C): 15°C-35C
Relative Humidity (%): 30% -60%
Atmospheric Pressure (kPa): 86KPa-106KPa
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2. 47 CFR PART 2, PART 22H & 24E REQUIREMENTS

2.1  Conducted RF Output Power

2.1.1 Definition

A system simulator was used to establish communication with the EUT. Its parameters were set
to enforce EUT transmitting at the maximum power. The measured power in the radio frequency on
the transmitter output terminals shall be reported.

2.1.2 Measuring Instruments
The measuring equipment is listed in the section 3 of this test report.

2.1.3 Test Procedures

1. The transmitter output port was connected to the system simulator.
2. Set EUT at maximum power through system simulator.
3. Select lowest, middle, and highest channels for each band and different modulation.

4. Measure and record the power level from the system simulator.

2.1.4  Test Setup

Spectrum Analyzer

CCIC-SET/T (00) Page 9 of 93
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2.1.5 Test Results of Conducted Output Power

1. GSM Model Test Verdict:

Frequency Measured Output Power .
B h I Y,
and Channe (MH2) dBm erdict
128 824.2 32.56 PASS
GSM
190 836.6 32.55 PASS
850MHz
251 848.8 32.57 PASS
GSM 512 1850.2 28.96 PASS
661 1880.0 29.00 PASS
1900MHz
810 1909.8 29.18 PASS
GPRS 128 824.2 32.43 PASS
190 836.6 32.43 PASS
850MHz
251 848.8 32.44 PASS
512 1850.2 28.85 PASS
GPRS
661 1880.0 28.94 PASS
1900MHz
810 1909.8 29.06 PASS
EDGE 128 824.2 32.47 PASS
190 836.6 32.49 PASS
850MHz
251 848.8 32.50 PASS
EDGE 512 1850.2 28.90 PASS
661 1880.0 28.97 PASS
1900MHz
810 1909.8 29.12 PASS

Note 1: For the GPRS and EDGE model, all the slots were tested and just the worst data was
record in this report.
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2. WCDMA Model Test Verdict:

band WCDMA 850 WCDMA 1900
Item Frequency | 4132 | 4183 | 4233 | 9262 | 9400 | 9538
Subtest dBm dBm
WCDMA RMC 22,95 | 22.76 | 22.89 | 22.66 | 22.50 | 22.73
12.2Kbps
1 2246 | 2252 | 22.54 | 22.31 | 22.24 | 22.39
9 2254 | 2247 | 22.45 | 22.43 | 22.37 | 22.54
HSDPA
3 22.41 | 2256 | 22.59 | 22.35 | 22.26 | 22.47
A 21.79 | 21.69 | 21.72 | 21.87 | 21.84 | 21.91
1 22.39 | 2237 | 2245 | 22.24 | 2229 | 22.38
9 21.96 | 21.81 | 21.82 | 21.88 | 21.76 | 21.79
HSUPA 3 2229 | 22.24 | 22.32 | 22.13 | 22.09 | 22.19
4 21.71 | 21.69 | 21.59 | 21.69 | 2151 | 21.55
5 2212 | 2226 | 22.18 | 22.01 | 21.98 | 22.05
band WCDMA 1700
Item Frequency 4132 4175 4233
Subtest dBm
WCDMA RMC 12.2Kbps | 2250 | 2245 | 22.41
1 2201 | 2193 | 2195
2 21.96 | 22.05 | 21.93
HSDPA 3 2209 | 21.94 | 22.06
4 2205 | 21.96 | 21.98
1 2222 | 2213 | 2211
2 2191 | 21.96 | 21.85
HSUPA 3 2203 | 21.95 | 21.96
4 21.87 | 21.88 | 21.79
5 2202 | 22.01 | 21.98
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2.2 Peak to Average Radio

2.2.1 Definition

Power Complementary Cumulative Distribution Function (CCDF) curves provide a means
for characterizing the power peaks of a digitally modulated signal on a statistical basis. A CCDF
curve depicts the probability of the peak signal amplitude exceeding the average power level. Most
contemporary measurement instrumentation include the capability to produce CCDF curves for an
input signal provided that the instrument’s resolution bandwidth can be set wide enough to
accommodate the entire input signal bandwidth. In measuring transmissions in this band using an
average power technique, the peak-to-average ratio (PAR) of the transmission may not exceed 13 dB.

2.2.2 Measuring Instruments
The measuring equipment is listed in the section 3 of this test report.
2.2.3 Test Procedures

1. The testing follows FCC KDB 971168 v02r02 Section 5.7.1.
2. The EUT was connected to the spectrum analyzer and system simulator via a power
divider.
3. For GSM/EGPRS operating modes:
a. Set EUT in maximum power output.
b. Set the RBW = 10kHz, VBW = 30kHz, Peak detector on spectrum analyzer for first
trace.
c. Set the RBW = 10kHz, VBW = 30kHz, AV detector on spectrum analyzer for second
trace.
d. The wanted burst signal is triggered by spectrum analyzer, and measured respectively the
peak level and Mean level without burst-off time, after system simulator has synchronized with the
spectrum analyzer.

4. For UMTS operating modes:
a. Set the CCDF (Complementary Cumulative Distribution Function) option on the
spectrum analyzer.
b. The highest RF powers were measured and recorded the maximum PAPR level
associated with a probability of 0.1 %.

5. Record the deviation as Peak to Average Ratio.
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2.2.4  Test Setup

Svstem +
Simulator+
EUT+
Power Splitter+
Spectrum Analvzer 1
Attenuator+
2.2.5 Test Results of Peak-to-Average Ratio
Frequency Peak to Average radio Limit .
Band Channel Verdict
(MHz) dB Refer to Plot dB
GSM 512 1850.2 0.86 PASS
1 1880. 37 Plot Alto A 1 PA
1900MHz 66 880.0 0.3 otAlto A3 3 SS
810 1909.8 0.38 PASS
512 1850.2 0.43 PASS
EDGE
661 1880.0 0.28 Plot B1 to B3 13 PASS
1900MHz
810 1909.8 0.65 PASS
1312 1712.4 6.00 PASS
WCDMA
1412 1732.4 6.00 Plot C1to C3 13 PASS
1700MHz
1513 1752.6 6.00 PASS
9262 1852.4 6.04 PASS
WCDMA
9400 1880.0 5.96 Plot D1 to D3 13 PASS
1900MHz
9538 1907.6 5.96 PASS
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2.2.6  Test Results (Plots) of Peak-to-Average Ratio

REW 10 kHz Marker 1 [T1 ]
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RBW 10 kHz Marker 1 [Tl ]
VBW 30 kHz 25.87 dBm

Ref 37 dBm Att 30 dB SWT 10 ms 2.920000 ms

| ;o_offeler 17 db )

MWWWM N R e R A AW e N W W

|- 20

—30

40

- 50
| -60

Center 1.88 GHz 1 ms/

REW 10 kHz Marker 1 [T1 ]
VBW 20 kHz Z25.50 dBm
pef 37 dBm Att 30 dB SWT 5 ms 3.9%0000 ms

Offget 17 dB

30
3

1 AV
MAXH

Center 1.88 GHz 500 ns/

(PlotA2:  GSM 1900 MHz Channel = 661)
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REW 10 kHz Marker 1 [T1 ]
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(Plot B1: EDGE 1900 MHz Channel = 512)

CCIC-SET/T (00) Page 15 of 93




Report No.: SET2015-16981
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RBW 1 MHz Marker 1 [T1 ]
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2.3 99% Occupied Bandwidth and 26dB Bandwidth Measurement

2.3.1 Definition

The 99% occupied bandwidth is the width of a frequency band such that, below the lower
and above the upper frequency limits, the mean powers emitted are each equal to a specified
percentage 0.5% of the total mean transmitted power.

The emission bandwidth is defined as the width of the signal between two points, located at
the 2 sides of the carrier frequency, outside of which all emissions are attenuated at least 26 dB below

the transmitter power.

2.3.2 Measuring Instruments

The measuring equipment is listed in the section 3 of this test report.
2.3.3  Test Procedures

1. The testing follows FCC KDB 971168 v02r02 Section 4.2.

2. The EUT was connected to the spectrum analyzer and system simulator via a power
divider.

3. The RF output of the EUT was connected to the spectrum analyzer by RF cable and
attenuator.

The path loss was compensated to the results for each measurement.

4. The 99% occupied bandwidth were measured, set RBW= 1% of span, VBW= 3*RBW,
sample detector, trace maximum hold.

5. The 26dB bandwidth were measured, set RBW= 1% of EBW, VBW= 3*RBW, peak
detector, trace maximum hold.

2.3.4  Test Setup

System +
Simulator+
EUT+
Power Splitter+
Spectrum Analvzer I
Attenuator+
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2.3.5 Test Results of 99% Occupied Bandwidth and 26dB Bandwidth

Frequency 26dB 99% Occupied
Band Channel ) ) Refer to Plot
(MHz) bandwidth Bandwidth

128 824.2 310kHz 246kHz Plot A1-A2

GSM 850MHz 190 836.6 308kHz 246kHz Plot A3-A4
251 848.8 310kHz 242kHz Plot A5-A6

512 1850.2 314kHz 242kHz Plot B1-B2

GSM 1900MHz 661 1880.0 312kHz 244KkHz Plot B3-B4
810 1909.8 306kHz 246kHz Plot B5-B6

128 824.2 304kHz 246kHz Plot C1-C2

EDGE 850MHz 190 836.6 312kHz 244kHz Plot C3-C4
251 848.8 310kHz 244kHz Plot C5-C6

512 1850.2 318kHz 248kHz Plot D1-D2

EDGE 1900MHz 661 1880.0 312kHz 246kHz Plot D3-D4
810 1909.8 314kHz 250kHz Plot D5-D6

4132 826.4 4.88MHz 4.22MHz Plot E1-E2

WCDMA 850MHz 4183 836.6 4.86MHz 4.22MHz Plot E3-E4
4233 846.6 4.92MHz 4.24MHz Plot E5-E6

9262 1852.4 5.04MHz 4.26MHz Plot F1-F2

WCDMA 1900MHz 9400 1880 4.94MHz 4.24MHz Plot F3-F4
9538 1907.6 4.98MHz 4.26MHz Plot F5-F6

1312 1712.4 4.94MHz 4.26MHz Plot G1-G2

WCDMA 1700MHz 1412 1732.4 4.92MHz 4.24MHz Plot G3-G4
1513 1752.6 4.88MHz 4.22MHz Plot G5-G6
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2.3.6  Test Results (Plots) of 99% Occupied Bandwidth and 26dB Bandwidth

Ref 37 dBm

RBW 3 kHz
VBW 10 kHz
Att 30 dB SWT 115 ms

Marker 1 [T1 ]
26.68 dBm

624.268000000 MH=Z

Offset 17| dB ndB [T[L] 26100 dB
-0 N BW _310L000000p00 KAz
K Temp 1| [T1 ndp]
0151 dBm
MAXH
\”\ Temp 2| [T1 ndB]
rjj l\h‘ 1158 dBm
10 524 256000p00 MHZ
- T2
i rfl \
-10 ’H HA
- 30 JIJ
- h
A Pt}
--50
-60

Center 824.2 MHz

100 kHz/

Span 1 MHz

(Plot Al:  GSM 850MHz Channel = 128 26dB bandwidth)

Ref 37 dBm

RBW 3 kHz
VBW 10 kHz
Att 30 dB SWT 115 ms

Marker 1 [T1 ]
25.80 dBm
824.184000000 MH=Z

Offpet 17|dB

OBWZ46[.000000p00 kHZz

20 T Temp 1] [T1 OBW]
13f 06 dBm
ﬂAMfL ﬂ 224,078000p00 MHEHZ
L2 \ L\ Feme—ol t31 on
AXH AY
T1 10421 dBm
if‘ &%-ﬂ- 824).324000p00 MHz
10 /jﬂ \ﬁ\
Lo I/ \\
-10

B /\(
|30

e

|50

60

Center 824.2 MHz

100 kHz/

Span 1 MHz

(PlotA2:  GSM 850MHz Channel = 128 99% Occupied Bandwidth)
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® RBEW 3 kHz Marker 1 [T1 ]
VBW 10 kHz 27.05 dBm
Ref 37 dBm Att 30 dB SWT 115 ms 836.608000000 MHz
Offset 17 |dB ndB [T[] 26100 dB
| =0 4 BW 308, 000000000 kHz

1 [T1 ndp]

MMAV‘\ Temp B
u 19 dBm
MAXH Y TOoE3 yon =
Temp 2| [T1 ndB]
\‘ -0k 05 dBm
° yfd" \,\% B36. 754000000 MEZ
-0
=10 J/ \
) \K{I"LIJ

- 50

--60

Center 836.0 MHz 100 kH=z/ Span 1 MHz

(Plot A3:  GSM 850MHz Channel = 190 26dB bandwidth)

® RBW 3 kHz Marker 1 [T1 ]
VBW 10 kHz 26.64 dBm
Ref 37 dBm Att 30 dB SWT 115 ms 836.584000000 MH=z
Offset 17|dB OBW24e|l.000000p00 kHz

B Temp 1] [T1 COBW]

1126 dBm
m M 836|.478000p00 MH=z
G 1
|20 o - N I TEp ey
MAXH “W\ Femr—2TFt -
. T 11} 96 dBm
;i}‘ " 8367240 0 1

24000p00 MHz
|-10 (f \

30

|- 50

|60

Center 836.6 MH=z 100 kHz/ Span 1 MH=z

(Plot A4:  GSM 850MHz Channel = 190 99% Occupied Bandwidth)
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® RBW 3 kHz Marker 1 [T1 )
VBW 10 kHz 26.58 dBm
Ref 37 dBm Att 30 dB SWT 115 ms 348.804000000 MHz
Offpet 17|dB ndB [T[L] 26l 00 dB
BwW 310L000000D00 kHZ

30

Temp 1| [T1 ndB]

085 dBm
- LML\M I U i
Y » ‘ -

emp : 1 ndp]
k),\ 1] 45 aBm

248954000000 MHZ
T, T2

Y
MA M‘\ "

et Y

60

Center 848.8 MHz 100 kHz/ Span 1 MHz

(Plot A5:  GSM 850MHz Channel = 251 26dB bandwidth)

® RBW 3 kHz Marker 1 [T1 ]
VBW 10 kHz 26.51 dBm
Ref 37 dBm Att 30 dB SWT 115 ms 848.786000000 MH=Z
Cffpet 17 |dB OBW242[.000000p00 kHZ
BN Temp 1| [T1 OBW]

M 12119 dBm
846 6580000p0O0 MH=Z
. M"U\
20 L PP
T M‘\ . 10168 dBm
ﬁ o 348/.922000p00 MH=Z
/ A
-0
/ \w
.. /JN Pl\\q
y

gy

|- 60

Center 848.8 MHz 100 kHz/ Span 1 MH=zZ

(Plot A6:  GSM 850MHz Channel = 251 99% Occupied Bandwidth)

CCIC-SET/T (00) Page 24 of 93




Report No.: SET2015-16981

® RBW 3 kHz Marker 1 [T1 ]
VBW 10 kHz 21.40 dBm
Ref 37 dBm Att 30 dB SWT 115 ms 1.850186000 GH=z
Offset 17 |dB ndB [T[] 26l 00 as
| 20 Bw 314[.000000D00 kH=z
Temp 1 [Tl ndp]
- -3111 dBm
. 1 1l acnnan .
MAXH B
Temp 2| [Tl ndpB]
-4114 dBm
10 \ 1. 850356p00 GHz
Lo T/.' \R,)
—10 f/ \
| ., /}"M V\\
30
II' y
i N,
50
60
Center 1.8502 GHz 100 kHz/ Span 1 MHz
(Plot B1:  GSM 1900MHz Channel = 512 26dB bandwidth)
® RBW 3 kHz Marker 1 [Tl ]
VBW 10 kHz 19.49 dBm
Ref 37 dBm Att 30 dB SWT 115 ms 1.850226000 GHz
Offpet 17 |dB OBW242|.000000p00 kH=zZ
B Temp 1| [T1 OBW]
3t24 dBm
1. 850080000 GHz
1
mm 20 ¥ Pempr— RO
WM 5035 dBm
1. 850322p00 GH=z
" " A i
4 "‘Jhi*
| 10 fr—w ‘{\\k
-20 M/u,‘v{, Lﬁf‘\‘\h
| 20 ﬁ_’ )
N W \%M
- 60
Center 1.8502 GHz 100 kHz/ Span 1 MHz

(Plot B2:  GSM 1900MHz Channel =512 99% Occupied Bandwidth)

CCIC-SET/T (00)

Page 25 of 93




Report No.: SET2015-16981

@

® RBW 3 kHz Marker 1 [T1 ]
VBW 10 kHz 20.66 dBm
Ref 37 dBm Att 30 dB SWT 115 ms 1.879986000 GHz
offpet 17|dB ndB [T[L] 26L00 dB

| 20 BwW 312000000000 kH=Z

-5L07 dBm

B Y

m 20 = SH-4-GHE6—GTH
Temp 2| [T1 ndR]
ﬁ 5L35 dBm
10 — -
/‘4[ \\h 1L 220lsep00 GHz
-0

i / A
Y "
“\V\«

60

Center 1.88 GHz 100 kHz/ Span 1 MHz

(Plot B3:  GSM 1900MHz Channel = 661 26dB bandwidth)

® RBW 3 kHz Marker 1 [T1 ]
VBW 10 kHz 20.07 dBm
Ref 37 dBm Att 30 4B SWT 115 ms 1.879986000 GH=z
Offset 17 |dB OBW244[.000000p00 kHz

| =0 Temp 1| [T1 OPW]
7+60 dBm
T -

: 20 :

22 il Fermpr—2 T F OB
4181 dBm
11-880124p00 GHz
Lo T1
f

o \w
il L.

--60

Center 1.88 GHz 100 kHz/ Span 1 MHz

(Plot B4:  GSM 1900MHz Channel = 661 99% Occupied Bandwidth)
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® REW 3 kH=z Marker 1 [T1 ]
VBW 10 kHz 22.03 dBr
Ref 37 dBm Att 30 dB SWT 115 ms 1.905800000 GH=z
Offset 17 |dB ndB [T[L] 26L00 dB
-0 BPW 306000000000 kHZ
Temp 1| [T1 ndp]
—-2180 dBm
., . | cpssaabon on
Temp 2| [T1 ndB]
-4171 dBm

1o U ‘L\h 1. 5093956p00 GHZ
Lo B | N

L .
i Wl

F-60

Center 1.9098 GHz 100 kHz/ Span 1 MH=z

(Plot B5:  GSM 1900MHz Channel = 810 26dB bandwidth)

® RBW 3 kHz Marker 1 [T1 ]
VBW 10 kHz 20.04 cdBm
Ref 37 4dBm Att 30 dB SWT 115 ms 1.509784000 GH=z
Offpet 17|dB OBWZ246.000000D00 kH=z
| =0 Temp 1| [T1 OBW]
5L93 dBm
1 1. 909680000 GHz
g |20 X - T
MAXH B
5L81 dBm
1l.209926000 GHz
10 Ty T2

S 1\
L Ny

i W,

60

Center 1.9098 GHz 100 kHz/ Span 1 MHz

(Plot B6:  GSM 1900MHz Channel = 810 99% Occupied Bandwidth)
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® RBW 3 kHz Marker 1 [T1 ]
VBW 10 kHz 26.99 dBm
Ref 37 dBm Att 30 4dB SWT 115 ms 824.268000000 MH=z
Cffset 17 |dB ndB [T{L] 26L00 dB
| 20 = BW 304000000000 kHZ

I Temp 1| [T1 ndB]
1146 dBm
.o A ootlod

V] 2560 PHE
rﬂ L‘\“ Temp 2| [T1 ndB]
-ltﬁ 1{ 35 dBm

y‘l‘/ M\é §24|.352000p00 ME=Z

B M P
L
MW

|- 60

Center 824.2 MHz 100 kHz/ Span 1 MH=z

(Plot C1: EDGE 850MHz Channel = 128 26dB bandwidth)

® RBW 3 kHz Marker 1 [T1 ]
VBW 10 kH=z 26.87 dBm
Ref 37 dBm Att 30 dB SWT 115 ms 324.270000000 MHZ
Cffset 17 |dB OBW246.000000000 kHz

| 20 ! Temp 1| [T1 OBW]

;
11L11 dBm
224.078000000 MHZ

= W\ oo 2 21 oo
9L96 dBm

T2 324.324000p00 MH=zZ
.. M W

; \L\LM
-40

WY iy

Center 824.2 MHz 100 kHz/ Span 1 MH=z

(Plot C2:  EDGE 850MHz Channel = 128 99% Occupied Bandwidth)
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® RBW 3 kHz Marker 1 [T1 ]
VBW 10 kHz 26.10 dBm
Ref 37 dBm Att 30 dB SWT 115 ms 836.616000000 MH=Z
Cffpet 17 |dB ndB [Tf] 26L00 dB
30 BW 312000000000 kH=z

T

Temp 1 [T1 ndB]

r‘ 3 mw‘iq ﬂ” 0L05 dBm

|20 'kil WA e O A MEE
\/\J Temp 2 [T1 ndB]

\* 0136 dBm

10 RTANEETI T

f \k’% 836[.758000p00 MH=Z

L "l
hypoatd i

-50

-60

Center 836.6 MHz 100 kHz/ Span 1 MH=z

(Plot C3:  EDGE 850MHz Channel = 190 26dB bandwidth)

® RBW 3 kHz Marker 1 [T1 ]
VBW 10 kHz 25.48 dBm
Ref 37 dBm Att 30 dB SWT 115 ms 836.552000000 MHz
Ooffset 17 |dB CBW244.000000000 kHz
l 20 Temp 1| [T1 OBW]
1 0F73 dBm

W% 836480000000 MHZ

.0 A ‘ﬁ\," Fermp— 2 FETCBH

/V 5l 90 dBm
‘T?d! K\gz 836724000000 MHE=Z

10

B 1
bt oAl

- 50

60

Center 836.6 MHz 100 kHz/ Span 1 MHz

(Plot C4:  EDGE 850MHz Channel = 190 99% Occupied Bandwidth)
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® RBW 3 kHz Marker 1 [T1 ]
VBW 10 kHz 25.20 dBm
Ref 37 dBm att 30 dB SWT 115 ms 848.784000000 MHZ
cffset 17 |dB ndB [T[L] 26L00 4B
| 20 BW 310000000000 kHAz

1 Temp 1| [T1 ndB)

[ MNM 451 .'l}::; it ;_;ll_l—
M L\\ Temp 2| [T1 ndB]
WJ Ll 0}l 00 dBm

0 G468 054000000 MAz
- T2
Lo

ol )

60

Center 848.8 MHZz 100 kHz/ Span 1 MHz

(Plot C5:  EDGE 850MHz Channel = 251 26dB bandwidth)

® RBW 3 kHz Marker 1 [T1 ]
VBW 10 kHz 25.31 dBm
Ref 37 dBm Att 30 dB SWT 115 ms 848.800000000 MH=z
Offfet 17|dB OBW244.000000000 kHz

20 Tempe 1| [T1 OBW]
9148 dBm

J\MI 848.680000p00 MH=z
1 Px| .o N | 2| e T P
e y W Fermpe—2 T+ 1

. 12102 dBm

LJ- Y 848|.9240000p00 MHz

\
s ",

:I;wm}/“u wm

Center 848.8 MH=z 100 kHz/ Span 1 MHz

(Plot C6:  EDGE 850MHz Channel = 251 99% Occupied Bandwidth)
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® REW 3 kHz Marker 1 [T1 ]
VBW 10 kHz 12.88 dBm
Ref 37 dBm Att 30 dB SWT 115 ms 1.850152000 GHz
Cffpet 17 |dB ndB [T[] o6l 00 dB
30 BW_318L. 000000000 kHz
Temp 1| [T1 ndp
-6} 74 dBm
mE |, 1 .

B S5 0-0-42 60 SH
Temp 2| [T1 ndp]
6L 49 dBm
0 )‘\N I 850360000 GHz
., ) M\h

B W
A U\f\v_
Y Tt

60

Center 1.8502 GHz 100 kHz/ Span 1 MHz

(Plot D1: EDGE 1900MHz Channel = 512 26dB bandwidth)

® RBW 3 kHz Marker 1 [T1 ]
VBW 10 kHz 18.97 dBm
Ref 37 dBm Att 30 dB SWT 115 ms 1.850184000 GHz
Offset 17|dB OBW248|.000000p00 kHz

B Temp 1] [T1 COBW]
7126 dBm
N 1[.850078pPp00 GHz

.o 1

v B et =
3195 dBm
1.850326p00 GHz
10 £
i /!I \\
-10
20 }IA’ \1\\
Y r,)[( ,L

J\mw M,

Center 1.8502 GHz 100 kHz/ Span 1 MH=z

(Plot D2:  EDGE 1900MHz Channel = 512 99% Occupied Bandwidth)
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® RBW 3 kHz Marker 1 [T1 ]
VBW 10 kHz 20.48 dBm
Ref 37 dBm Att 30 dB SWT 115 ms 1.879996000 GH=z
Offset 17 |dB ndg [Tf] 26L00 dB
30 BwW 312000000000 kH=Z
Temp 1| [T1 ndB]
1 -5L76 dBm
. B I
e |

Temp 2| [T1 ndB]
-5141 dBm
0 h\ T} 850158p00 &Hz

| A\
* M/ I

W”W W\”‘w

-60

Center 1.88 GHz 100 kHz/ Span 1 MHz

(Plot D3:  EDGE 1900MHz Channel = 661 26dB bandwidth)

® RBW 3 kHz Marker 1 [T1 ]
VBW 10 kH=z 15.71 dBm
Ref 37 dBm Att 30 dB SWT 115 ms 1.879952000 GHz
Offpet 17 |dB CBW24el.000000p00 kH=z

| 20 Temp 1| [T1 OBW]
5128 dBm
1.879878p00 GHz

1
=L |, ¥ . S

o : B
MAXH
6L42 dBm
1l.880124p00 GHz
10 -

60

Center 1.88 GHz 100 kHz/ Span 1 MH=z

(Plot D4:  EDGE 1900MHz Channel = 661 99% Occupied Bandwidth)

CCIC-SET/T (00) Page 32 of 93




@ Report No.: SET2015-16981

® RBW 3 kHz Marker 1 [T1 ]
VBW 10 kHz 19.75 dBm
Ref 37 dBm Att 30 dB SWT 115 ms 1.909784000 GHz
Offpet 17 |dB ndbB [T[L] 26L00 dB
|20 BW 314000000000 kHz

Temp 1| [T1 ndB]
6L80 dBm

.o

1 o 8
EAXH K H oS- H-56—STE
Temp 2| [Tl ndB]
—6L27 dBm
[ I.509958000 GHz
-0
|--10
—30
f “\,\'\
a0 f\rll‘ I

\“WW ww*f‘w

|- 50

60

Center 1.905%8 GHz 100 kH=z/ Span 1 MHz

(Plot D5:  EDGE 1900MHz Channel = 810 26dB bandwidth)

® RBW 3 kHz Marker 1 [T1 ]
VBW 10 kHz 21.50 <Bm
Ref 37 dBm Attt 30 dB SWT 115 ms 1.%0%816000 GHz
Offpet 17 |dB OBW250. 000000000 kH=z
| =0 Temp 1] [T1 OBW]
3140 dBm
1 11.809676D00 GHz
1 P
uH .o 4 S P b
6188 dBm
1. 909926000 GHz
10 .
-0

/ \

y N
B A

|50

|60

Center 1.590%8 GHz 100 kHz/ Span 1 MHz

(Plot D6:  EDGE 1900MHz Channel = 810 99% Occupied Bandwidth)
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® RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz 19.06 dBm
Ref 37 dBm Att 30 dB SWT 2.5 ms 225.440000000 MHZz
Offpet 17 |dB ndB [T[L] 26L00 4B
| =0 BW 4., 880000000 MHZ
Temp 1| [T1 ndB]
MAXH S .
/,/‘M MM'L%\\ Temp 2| [T1 ndp]
-7134 dBm
10 A

/ \ S28.840000000 MHZ
i ? ¥
-10

|40

|- 50

60

Center 826.4 MH=z 1 MHz/ Span 10 MHz

(PlotELl:  WCDMA 850MHz Channel = 4132 26dB bandwidth)

® RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz 19.00 dBw
Ref 37 dBm Att 30 dB SWT 2.5 ms 825.440000000 MH=z
Cffpet 17 |dB CBW  4[.220000p00 MHz

| -0 Temp 1| [T1 OBW]
8L61 dBm
8324|.280000000 MH=z

L
E!Eg [-20 Fermp—2FI—oBH]

..,-V""MA" 8128 dBm
T 7o 828L500000p00 MHZ
| 10 / \

-40

-50

-60

Center 826.4 MHz 1 MHz/ Span 10 MHz

(PlotE2:  WCDMA 850MHz Channel = 4132 99% Occupied Bandwidth)
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RBW 100 kHz Marker 1 [T1 ]

VBW 300 kHz 18.64 <dBm
Ref 37 dBm Att 30 4B SWT 2.5 ms 835.640000000 MH=z
Offret 17|dB nde [T[L] 26L00 4B

BW 4.860000000 MH=Z

Temp 1| [T1 ndB]

-6l 62 dBm

] |

A B
ST

b\ WA Temp 2| [T1 ndp)
-5l 91 dBm
y

\ B30l 02000000 MEZ

20
|,
paaza|
10
Lo
10

- 50

60

Center 836.6 MHz

1 MHz/ Span 10 MHz

(PlotE3:  WCDMA 850MHz Channel = 4183 26dB bandwidth)

RBW 100 kHz Marker 1 [T1 ]

VBW 300 kHz 18.25 dBm
Ref 37 dBm Att 30 dB SWT 2.5 ms 835.740000000 MH=z
Cffpet 17|dB OBW  4/.220000p00 MHz
20 Temp 1| [T1 COBW]
3140 dBm
834(.480000p00 MH=z
mE |, : 150000p
e Fermpe—2 T+ 1
WMW 3l 75 dBm
~ 838700000000 MH=zZ
10 f’ ,{\
-0
-10 / \

Center 836.6 MHz

1 MHZ/ Span 10 MHz

(Plot E4: WCDMA 850MHz Channel = 4183 99% Occupied Bandwidth)
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® RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz 18.72 dBm
Ref 37 dBm Att 30 dB SWT 2.5 ms 845.720000000 MH=zZ
Offget 17 |dB ndB [T[] 26L00 4dB
| -0 BW 41920000000 MHZ
Temp 1| [T1 ndR]
~-7L06 dBm
!lEE 20 = S 2-E-0-6-0-H0 MEE
/WMM Ny Y Temp 2| [T1 ndp)
6L 83 dBr
L0 A

/ \ 845.040000p00 MH=z
--10 j \\
A A

40

-60

Center 846.6 MHz 1 MHz/ Span 10 MHz

(Plot E5:  WCDMA 850MHz Channel = 4233 26dB bandwidth)

® RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz 18.45 dBm
Ref 37 dBm Att 30 dB SWT 2.5 ms 345.700000000 MH=Z
Ooffpet 17 |dB OBW 4[.240000p00 MHZ

| 20 Temp 1| [T1 OBRW]
g8l 66 dBn
i 3441.460000p00 MHZ

” 1 . 1

Fermpe—2 T F OB
hiz x| iz
T T2 348l.700000p00 MH=Z
L 10 A

-40

S0

|--60

Center 846.6 MHz 1 MHZ/ Span 10 MHZz

(Plot E6:  WCDMA 850MHz Channel = 4233 99% Occupied Bandwidth)

CCIC-SET/T (00) Page 36 of 93




@

Report No.: SET2015-16981

RBW 100 kHz Marker 1 [T1 ]

VBW 300 kHz 14.52 dBm
Ref 37 dBm Att 30 dB SWT 2.5 ms 1.852500000 GHz
offret 17|dB no® TR > 6L00 db
20 BW 5040000000 MHzZ
Temp 1| [T1 ndB]
—-11}12 dBm
., N I e
W Temp 2| [T1 ndR]
A 12|26 dBm
., W a.bul,"\ | . i
7 1854340000 GHz
-10 ﬁ{/ \Té

40

60

Center 1.8524 GHz 1 MH=z/ Span 10 MH=z

(Plot F1:  WCDMA 1900MHz Channel = 9262 26dB bandwidth)

®

RBW 100 kHz Marker 1 [T1 ]

VBW 300 kHz 15.62 dBm
Ref 37 dBm Att 30 dB SWT 2.5 ms 1.853680000 GHz
Cffget 17 |dB OBW  4[.260000p00 MHzZ
20 Temp 1| [T1 OBW]
5106 dBm
1850260000 GHz
- s e
TED 20 1 Fetr 1
| PV V‘L"“\\ oo cnn
L 1. 854520000 GHzZ
10 W =
& YTz
L o /V) \K

40

60

Center 1.8524 GHz 1 MH=z/ Span 10 MH=z

(Plot F2:

WCDMA 1900MHz Channel = 9262 99% Occupied Bandwidth)
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® RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz 15.55 dBm
Ref 37 dBm Att 30 dB SWT 2.5 ms 1.879320000 GHz
Offpet 17|dB ndB [T] 2 00 dB
| -0 BW 4. 540000D00 MHZ

Temp 1| [T1 ndB
10146 dBm

Mw Temp 2| [T1 ndB)
WW\ -10l63 dBm

10

/ ¥ 1 552460000 GEz

- 50

60

Center 1.88 GHz 1 MHz/ Span 10 MHz

(Plot F3: ~ WCDMA 1900MHz Channel = 9400 26dB bandwidth)

® RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz 16.51 dBm
Ref 37 dBm Att 30 dB SWT 2.5 ms 1.879020000 GHz
Cffpet 17|dB OBW 4[.240000000 MH=z

-0 Temp 1] [T1 OBW]
51 92 dBm
1.877860p00 GHz

o, I Femp— OB

MAXH =

S0 dBm

D\‘WI‘- N
WM\’K 1l.882100p00 GEz

40

|- 60

Center 1.88 GHz 1 MHE=z/ Span 10 MH=z

(Plot F4:  WCDMA 1900MHz Channel = 9400 99% Occupied Bandwidth)
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® RBW 100 kHz Marker 1 [T1
VBW 300 kHz 16.56 dBm
Ref 37 dBm Att 30 dB SWT 2.5 ms 1.9075800¢ GHz
offget 17|dB ndB [T1] 2600 dB
| 20 BW 4..980000000 MH=z
Termmp 1| [T1 ndp]
-10415 dBm
1 P
ﬁ -2 0 TS 56595 St
M Temp 2| [T1 ndb)
Wf\rwvuu\w.\ —ol17 amm
10 \.\ 1.910080p00 GHz
-0

50

|- 60

Center 1.5076 GHz

1 MHzZ/

Span 10 MHz

(Plot F5:  WCDMA 1900MHz Channel = 9538 26dB bandwidth)

®

Ref 37 dBm

Att

RBW 100 kH=z
VBW 300 kHz
30 dB SWT 2.5 ms

Marker 1 [T1 ]

1

16.54 dBm
.906600000 GH=z

Cffpet 17 |dB

CBW

4

.260000p00 MH=zZ

-5 Temp 1| [T1 OBW
oftdeo dBm
1. 205460p00 GH=z
% 20 T s BT
6L 83 dBnm
/MJWAW% A I m
. 720p00 GHz
10 S
L o K
L 10 J/ \\\
W Y

-40

60

Center 1.9076 GHz

1 MHz/

Span 10 MHz

(Plot F6: WCDMA 1900MHz Channel = 9538 99% Occupied Bandwidth)

CCIC-SET/T (00)

Page 39 of 93




Report No.: SET2015-16981

@

® RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz 16.46 dBm
Ref 37 dBm Att 30 dB SWT 2.5 ms 1.711440000 GHz
offset 17 |dB nds [T[L] 26400 dB
| -0 BW 4.940000000 MHZ
Temp 1| [T1 ndB]
G9L73 dBm
------ s
20 +F555926 Fo
MAXH I

Temp 2| [T1 nab]
" WMWW‘“\ NP

// N 1. 714860000 GHz
-0

vvww
-30
-40
50
-60
Center 1.7124 GHz 1 MHE=Z/ Span 10 MH=z

(Plot G1:  WCDMA 1700MHz Channel = 1312 26dB bandwidth)

® RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz 15.71 dBm
Ref 37 dBm Att 30 4B SWT 2.5 ms 1.711480000 GH=z
Cffset 17 |dB OBW 4[.260000p00 MH=z

| =0 Temp 1| [T1 OBWI
11 45 dBn
1[710260p00 GHz

== T Permo— OB

2 dBm

10 WWWW _ 1} ‘-“,4'_:7 \u GHz

A Mﬂ«M‘w \AA,A«WA ~

-40

50

60

Center 1.7124 GHz 1 MHZ/ Span 10 MHZz

(Plot G2:  WCDMA 1700MHz Channel = 1312 99% Occupied Bandwidth)

CCIC-SET/T (00) Page 40 of 93




Report No.: SET2015-16981

@

® RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz 14.58 dBm
Ref 37 dBm Att 30 dB SWT 2.5 ms 1.731500000 GHz
Cffpet 17 |dB ndbB [TL] 26L00 4B
| 20 oW 4. 920000000 MEz
Temp 1| [T1 ndp]
-11;84 dBm
20 725526556 om:
paxH 1
M‘ Temp 2| [T1 ndB]
-10L72 T
[, /u-r"'\-'V'" MW ] ,1i' 2 dBm
// N 1l.734840p00 GHz
-0
10 j/ \\
20 J‘/ ‘\'\‘
30
-40
50
- 60
Center 1.7324 GHz 1 MHz/ Span 10 MH=z

(Plot G3:  WCDMA 1700MHz Channel = 1412 26dB bandwidth)

® RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz 15.67 dBm
Ref 37 dBm Att 30 dB SWT 2.5 ms 1.731460000 GHz
Cffget 17 |dB OBW 4[.240000p00 MH=z
20 Temp 1| [T1 OBW]
4198 dBm
1. 730260000 GHz
Im B T Fem e o1
Lﬂ\w 5L 60 dBm
TS 1734500000 GHz
., rr.r—f“"“""’ "LAJL\,\K -

40

60

Center 1.7324 GHz 1 MH=z/ Span 10 MH=z

(Plot G4:  WCDMA 1700MHz Channel = 1412 99% Occupied Bandwidth)

CCIC-SET/T (00) Page 41 of 93




Report No.: SET2015-16981

@

® RBW 100 kHz Marker 1 [T1
VBW 300 kHz 14.80 dBm
Ref 37 dBm Att 30 dB SWT 2.5 ms 1.751640000 GH=z
Offpet 17|dB ndB [T[] 26L00 dB
| 20 BW 4..280000000 MH=z
Termmp 1| [T1 ndp]
-10437 dBm
1 P
-E | .o 3 = S
M Temp 2| [T1 ndB]
-11}l28 dBm
[, b ML 7 i o
,-' \ 1. 755040p00 GHz

. i \
/ L
\

50

|- 60

Center 1.7526 GHz 1 MHzZ/ Span 10 MHz

(Plot G5: WCDMA 1700MHz Channel = 1513 26dB bandwidth)

® RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz 14.0% <dBm
Ref 37 dBm Att 30 4B SWT 2.5 ms 1.752600000 GH=z
Cffset 17 |dB OBW 4[.220000p00 MH=z
) Temp 1] [T1 OBWI]
4172 dBm
1[.750480p00 GHz
§ :
|20 e
pMAXH iz
4L 77 dBm
W 1).754700p00 GH=Z
1o A W\I»V‘ULV'I\M
iy Mo

-40

Center 1.7526 GHz 1 MHZ/ Span 10 MHZz

(Plot G6:  WCDMA 1700MHz Channel = 1513 99% Occupied Bandwidth)

CCIC-SET/T (00) Page 42 of 93




()

O Report No.: SET2015-16981

2.4  Frequency Stability

2.4.1 Requirement

The frequency stability shall be measured by variation of ambient temperature and variation
of primary supply voltage to ensure that the fundamental emission stays within the authorized
frequency block. The frequency stability of the transmitter shall be maintained within +0.00025%

(£2.5ppm) of the center frequency.

2.4.2 Measuring Instruments

The measuring equipment is listed in the section 3 of this test report.

2.4.3 Test Procedures for Temperature Variation

1. The testing follows FCC KDB 971168 v02r02 Section 9.0.

2. The EUT was set up in the thermal chamber and connected with the system simulator.

3. With power OFF, the temperature was decreased to -30°C and the EUT was stabilized
before testing. Power was applied and the maximum change in frequency was recorded
within one minute.

4. With power OFF, the temperature was raised in 10°C steps up to 50°C. The EUT was
stabilized at each step for at least half an hour. Power was applied and the maximum

frequency change was recorded within one minute.

2.4.4  Test Procedures for Voltage Variation

1. The testing follows FCC KDB 971168 v02r02 Section 9.0.

2. The EUT was placed in a temperature chamber at 25+5° C and connected with the system
simulator.

3. The power supply voltage to the EUT was varied from BEP to 115% of the nominal value
measured at the input to the EUT.

4. The variation in frequency was measured for the worst case.
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245 Test Setup

Temperature
Common Chamber
Antenna

System DC Power
Simulator Supply
2.4.6  Test Results of Frequency Stability
1. GSM 850MHz Band
Band: GSM 850 Channel: 190
Limit(ppm): 2.5 Frequency: 836.6MHz

Power Temperature GSM — EDGE -

(VDC) (C) Freg. Dev. Deviation Freq. Dev. Deviation Result
(Hz) (Ppm) (Hz) (Ppm)
-30 18 0.02 12 0.01
-20 10 0.01 18 0.02
-10 24 0.03 17 0.02
0 16 0.02 14 0.01
3.7 +10 13 0.01 25 0.03

+20 17 0.02 18 0.02 PASS
+30 18 0.02 11 0.01
+40 25 0.03 25 0.03
+50 8 0.01 9 0.01
4.2 +25 12 0.01 26 0.03
35 +25 25 0.03 18 0.02
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2. GSM 1900MHz Band

Band: GSM 1900 Channel: 661
Limit(ppm): 2.5 Frequency: 1880.0MHz
P T GSM EDGE
(\%V (e:r) emE)%r; ture Freq. Dev. Deviation Freq. Dev. Deviation Result
(Hz) (Ppm) (Hz) (ppm)
-30 37 0.02 57 0.03
-20 48 0.02 22 0.01
-10 25 0.01 46 0.02
0 56 0.03 21 0.01
3.7 +10 45 0.02 46 0.02
+20 22 0.01 25 0.01 PASS
+30 40 0.02 44 0.02
+40 54 0.03 25 0.01
+50 25 0.01 57 0.03
4.2 +25 56 0.03 22 0.01
35 +25 21 0.01 58 0.03
3. WCDMA 850MHz Band
Band: WCDMA Band V Channel: 4183
Limit(ppm): 2.5 Frequency: 836.6MHz
RMC 12.2Kbps
Power Temperature —
(VDC) (C) Freq. Dev. Deviation Result
(Hz) (ppm)
-30 16 0.02
-20 15 0.02
-10 28 0.03
0 17 0.02
3.7 +10 19 0.02
+20 9 0.01 PASS
+30 16 0.02
+40 12 0.01
+50 26 0.03
4.2 +25 20 0.02
3.5 +25 27 0.03
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4. WCDMA 1900MHz Band

Band: WCDMA Band Il Channel: 9400
Limit(ppm): 2.5 Frequency: 1880.0MHz
RMC 12.2Kbps

Power Temperature —
(VDC) (C) Freg. Dev. Deviation Result

(Hz) (ppm)

-30 54 0.03

-20 38 0.02

-10 21 0.01

0 20 0.01

3.7 +10 46 0.02
+20 22 0.01 PASS

+30 57 0.03

+40 36 0.02

+50 14 0.01

4.2 +25 56 0.03

3.5 +25 21 0.01

5. WCDMA 1700MHz Band

Band: WCDMA Band 1V Channel: 1412
Limit(ppm): 2.5 Frequency: 1732.4MHz
RMC 12.2Kbps

Power Temperature —
(VDC) (C) Freg. Dev. Deviation Result

(Hz) (Ppm)

-30 52 0.03

-20 41 0.02

-10 24 0.01

0 21 0.01

3.7 +10 22 0.01
+20 44 0.02 PASS

+30 21 0.01

+40 57 0.03

+50 36 0.02

4.2 +25 15 0.01

3.5 +25 30 0.02
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2.5 Conducted Out of Band Emissions

2.5.1 Requirement

The power of any emission outside of the authorized operating frequency ranges must be
lower than the transmitter power (P) by a factor of at least 43 + 10 log (P) dB.
It is measured by means of a calibrated spectrum analyzer and scanned from 30 MHz up to a

frequency including its 10th harmonic.

2.5.2 Measuring Instruments

The measuring equipment is listed in the section 3 of this test report.

2.5.3 Test Procedures

1. The testing follows FCC KDB 971168 v02r02 Section 6.0.

2. The EUT was connected to the spectrum analyzer and system simulator via a power
divider.

3. The RF output of EUT was connected to the spectrum analyzer by an RF cable and
attenuator. The path loss was compensated to the results for each measurement.

4. The middle channel for the highest RF power within the transmitting frequency was
measured.

5. The conducted spurious emission for the whole frequency range was taken.

6. The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.

7. The limit line is derived from 43 + 10log(P) dB below the transmitter power P(\Watts)
= P(W) - [43 + 10log(P)] (dB)
=[30 + 10log(P)] (dBm) - [43 + 10log(P)] (dB)
=-13dBm.
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254  Test Setup

EUT+

System
Simulator+
Spectrum Analvzer 1
Attenuator+

Power Splitter+
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25,5 Test Result (Plots) of Conducted Spurious Emission
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